REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

6.5. CONDUCTED BANDEDGE AND SPURIOUS EMISSIONS

LIMITS
FCC Partl5 (15.247) , Subpart C
Section Test Item Limit
Conducted at least 20 dB below that in the 100 kHz
FCC 815.247 (d) Bandedge and bandwidth within the band that contains the
Spurious Emissions highest level of the desired power

TEST PROCEDURE
Refer to FCC KDB 558074, connect the UUT to the spectrum analyser and use the following

Center Frequency The centre frequency of the channel under test
Detector Peak

RBW 100K

VBW >3 x RBW

Span 1.5 x DTS bandwidth

Trace Max hold

Sweep time Auto couple.

settings:

Use the peak marker function to determine the maximum PSD level.

Span Set the center frequency and span to encompass frequency range to be
measured

Detector Peak

RBW 100K

VBW 23 x RBW

gwoe;g;urement =span/RBW

Trace Max hold

Sweep time Auto couple.

Use the peak marker function to determine the maximum amplitude level.

TEST SETUP

EUT Attenuator Spectrum Analyser
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

Part | :Conducted Bandedge

RESULTS TABLE
Test Test Test Carrier Max. Spurious Level Limit Verdict
Mode Antenna Channel Power[dBm] [dBm] [dBm]
2412 5.479 -40.790 -14.52 | PASS
Antenna 1
1B 2462 4.626 -40.427 -15.37 | PASS
2412 4.846 -39.956 -15.15 | PASS
Antenna 2
2462 5.179 -39.793 -14.82 | PASS
2412 -3.826 -40.363 -23.83 | PASS
Antenna 1
G 2462 -4.704 -40.335 -24.7 PASS
2412 -4.280 -40.798 -24.28 | PASS
Antenna 2
2462 -3.769 -39.837 -23.77 | PASS
2412 -3.509 -39.335 -23.51 | PASS
Antenna 1
2462 -4.159 -40.099 -24.16 | PASS
11IN20MIMO
2412 -3.779 -40.928 -23.78 | PASS
Antenna 2
2462 -3.826 -38.236 -23.83 | PASS
2422 -6.611 -40.492 -26.61 | PASS
Antenna 1
2452 -7.170 -40.065 -27.17 | PASS
11N40MIMO
2422 -6.641 -39.612 -26.64 | PASS
Antenna 2
2452 -6.743 -40.822 -26.74 | PASS

Remark: Through pre-testing all the test modes of 11N 20 and 11N40, including SISO and
MIMO, but only the data if worse case is included in this test report.
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

TEST GRAPHS
Antennal

DATE: Aug. 5, 2018

Test Mode Test Channel

Verdict

11B SISO LCH

ttAtten: 40 dB
Preamp: Off

KEYSIGHT [nput RF InputZ 500 PNO Fasl

RL Coupling: DC Corrections: Off Gate: Off
Align: Auto/No RF  Freq Ref: Int (S) IF Gain- Low
Sig Track: Off
1 Spectrum

Scale/Div 10 dB

Avg[Hold: 1001100

Trig: Free Run M

Ref Lvl Offset 9.56 dB
Ref Level 30.00 dBm

Bt=4-52-dBm

#Video BW 300 kHz

#Avg Type: Power (RMS 2734

PPPPPP

Mkrd 2.365 425 0 GHz
-40.79 dBm

PASS

Il
Frequency v s

Center Frequency
2.400000000 GHz

Settings

Span
100.000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
2.350000000 GHz

Stop Freq
2.450000000 GHz

\ AUTO TUNE

Sweep 9.60 ms (8001 pts)| |CF Step

5 Marker Table v

Mode Trace Scale X Y

N 1 f 24124875GHz 5479 dBm
24000000GHz  -31.75dBm
23900000GHz  -43.95dBm
2.3654250GHz _ -40.79 dBm

Function Function Width

N 1 f
N 1 f
N 1 1

e

Function Value

) x
s L.‘d (A

10.000000 MHz

Auto
Man

Freq Offset
0Hz

X Axis Scale
Log
Lin
Signal Track
(Span Zoom)

Test Mode Test Channel

Verdict

11B SISO HCH

PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Frequency v

#Atten: 40 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RM
Avg|Hold: 100100
Trig: Free Run

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)

Center Frequency

2.483500000 GHz
PPPPPP

S
MKr4 2.490 875 0 GHz|{ ton 0ao000 s
40.43 dBm|fS gy enyen
Zero Span

Full Span
| | Start Freq
2.433500000 GHz

Stop Freq
2.533500000 GHz

Settings

Ref Lvl Offset 9.60 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

10.000000 MHz
Auto

5 Marker Table v

Mode Trace Scale X Y
N 1 24629875GHz 4626 dBm
N 1 24835000GHz  -43.15dBm
N 1 25000000GHz  -41.75 dBm
N 1 2490875 0GHz  -40.43 dBm

Function Function Width Function Value

Signal Track
(Soan Zoom)

TR

(¥
L

Test Mode

Test Channel

Verdict

11G SISO

LCH

PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

#Atten: 40 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RM
Avg|Hold: 100100
Trig: Free Run

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)
PPPPPEP

Mkr4 2.377 450 0 GHz
-40.36 dBm

Ref Lvl Offset 9.56 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

5 Marker Table v

Mode Trace Scale X Y
N 1 24094875GHz  -3.826 dBm
N 1 24000000GHz  -36.12dBm
N 1 23900000GHz  -43.31 dBm
N 1 2377450 0GHz  -40.36 dBm

Function Function Width Function Value

Jun 11,2018
7:36:19 PM

(¥

9cW?

Y

DATE: Aug. 5, 2018

Frequency v

Center Frequency
2.400000000 GHz

Settings

Span
100.000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
2.350000000 GHz

Stop Freq
2.450000000 GHz

10.000000 MHz

Auto

Signal Track
(Soan Zoom)

Test Mode Test Channel

Verdict

11G SISO HCH

PASS
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

KEYSIGHT Input RF Input Z: 50 0 #Atten: 40 dB PNO: Fast #Avg Type: Power (RMS 234
Coupling: DC Corrections: Off  Preamp: Off Gate: Off Avg|Hold: 100100 M

Align: Auto/No RF  Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track Off Pppppep

Span

Ref Lvl Offset 9.60 dB Mkré 2.490 487 5 GHz|| 400,000000 Mz
Ref Lavel 30.00 dBm -40.33 dBm Swept Span
Zero Span

Full Span
Start Freq
i | 2.433500000 GHz

Stop Freq
2.533500000 GHz

#Video BW 300 kHz

5 Marker Table v 10.000000 MHz

Auto
Mode Trace Scale X Y Function Function Width Function Value
N 1 f 24594750GHz  -4.704 dBm
N 1 f 24835000GHz  -42.40 dBm
N 1 f 25000000GHz  -42.61dBm
N 1 i 24904875 GHz 4033 dBm

Jun 11,2018 Nl =
a9l ? 74032 PM e E*E Signal Track

(Span Zoom)

Test Mode Test Channel Verdict

11N20MIMO LCH PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

#Atten: 40 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RM
Avg|Hold: 100100
Trig: Free Run

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)
PPPPPEP

Mkr4 2.357 400 0 GHz
-39.34 dBm

Ref Lvl Offset 9.56 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

5 Marker Table v

Mode Trace Scale X Y
N 1 24091125GHz  -3.509 dBm
N 1 24000000GHz  -36.85dBm
N 1 2.3900000GHz  -43.16 dBm
N 1 2.3574000GHz  -39.34 dBm

Function Function Width Function Value

Jun 11,2018
7:43:09 PM

(¥

9cW?

Y

DATE: Aug. 5, 2018

Frequency v

Center Frequency
2.400000000 GHz

Settings

Span
100.000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
2.350000000 GHz

Stop Freq
2.450000000 GHz

10.000000 MHz
Auto

Signal Track
(Soan Zoom)

Test Mode Test Channel

Verdict

11N20MIMO HCH

PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Frequency v

#Atten: 40 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RM
Avg|Hold: 100100
Trig: Free Run

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)

Center Frequency

2.483500000 GHz
PPPPPP

S
MKr4 2.491 850 0 GHz|{ to00a0000 e
4010 dBm|fS gy enyeon
Zero Span

Full Span
Start Freq
2.433500000 GHz

Stop Freq
2.533500000 GHz

Settings

Ref Lvl Offset 9.60 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

10.000000 MHz
Auto

5 Marker Table v

Mode Trace Scale X Y
N 1 24591125GHz  -4.159 dBm
N 1 24835000GHz  -43.69 dBm
N 1 25000000GHz  -42.51 dBm
N 1 2491850 0 GHz  -40.10 dBm

Function Function Width Function Value

Signal Track
(Soan Zoom)

a9 A ? i

(¥
L

Test Mode

Test Channel

Verdict

11N40MIMO

LCH

PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

#Atten: 40 dB
Preamp: Off

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)

Ref Lvl Offset 9
Ref Level 30.00

DATE: Aug. 5, 2018

s

Frequency v

o

Center Fre Y
2.400000000 GHz
Span

100.000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
-1} 2.350000000 GHz

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power(RMS 234
Avg|Hold: 100/100 M
Trig: Free Run

PPPPPP

Mkr4 2.380 925 0 GHz
-40.49 dBm

60 dB
dBm

Stop Freq
2.450000000 GHz

#Video BW 300 kHz

5 Marker Table v

X
24310125 GHz
2.400 000 0 GHz
2.390 000 0 GHz
2.380 925 0 GHz

Y
-6.611 dBm
-36.32 dBm
-44.22 dBm
-40.49 dBm

Mode Trace Scale
N 1 f

N 1 f
N 1 f
N 1 i

Jun 11,2018
7:49:18 PM

9cW?

10.000000 MHz

Auto

Function Function Width Function Value

ol Signal Track

(Span Zoom)

Y

Test Mode

Test Channel Verdict

11N40MIMO

HCH PASS
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

Frequency v

KEYSIGHT Input RF Input Z: 50 O #Atten: 40 dB PNO: Fast #Avg Type: Power (RMS|1 |7 - 4
Coupling: DC Corrections. Off ~ Preamp: Off Gate: Off Avg|Hold: 100/100 Center Frequency Settings
Align: Auto/No RF  Freq Ref: Int (S) IF Gain: Low Trig: Free Run 2.483500000 GHz
Sig Track Off Pppppep
Span
Ref Lvl Offset 9.60 dB Mkr4 2.487 450 0 GHz)| 100 000000 Mz
Ref Level 30.00 dBm -40.06 dBm|§Ss 5ent span

Zero Span

Full Span
Start Freq
—11 2.433500000 GHz

Stop Freq
2.533500000 GHz

#Video BW 300 kHz

5 Marker Table v 10.000000 MHz

Auto
Mode Trace Scale X Y Function Function Width Function Value
N 1 24560250GHz  -7.170 dBm
N 1 24835000GHz  -42.39 dBm
N 1 25000000GHz  -41.39 dBm
N 1 2487450 0 GHz  -40.06 dBm

Jun 11, 2018 :
q P . ? 7:55:09 PM Signal Track

(Span Zoom)
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E
Antenna2

DATE: Aug. 5, 2018

Test Mode

Test Channel Verdict

11B SISO

ttAtten: 40 dB
Preamp: Off

KEYSIGHT Input RF InputZ: 500
RL  ~p |c0URNng:DC Comections: Off

Align: Auto/No RF  Freq Ref: Int (S)

Gate: Off

Ref Lvl Offset 9.56 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

5 Marker Table v

Mode Trace Scale X Y

N 1 f 24114875GHz  4.846 dBm
24000000GHz  -30.66 dBm
23900000GHz  -42.57 dBm
2,358 325 0GHz  -39.96 dBm

Function
N 1 f
N 1 f
N 1 f

Jun 11,2018
75741 PM

sl Ik

PNO: Fast

IF Gain: Low
Sig Track: Off

LCH PASS

Frequency v |-

#Avg Type: Power (RM‘R
AuglHold: 100/100 12 Center Frequency |- ST eN
Tiig: Free Run M 2.400000000 GHz

PPPPPP

Span
Mkr4 2.358 325 0 GHZ|} 100.000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
2.350000000 GHz

Stop Freq
2.450000000 GHz

AUTO TUNE ‘

10.000000 MHz

Auto

Function Width Function Value

A
3

di Y

Signal Track
(Span Zoom)

Test Mode

Test Channel

Verdict

11B SISO

HCH

PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Frequency v

#Atten: 40 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RM
Avg|Hold: 100100
Trig: Free Run

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)

Center Frequency

2.483500000 GHz
PPPPPP

S
MKr4 2.484 637 5 GHz|{ 100 000000 e
39.79 dBr] e g e
Zero Span

Full Span
| Start Freq
2.433500000 GHz

Stop Freq
2.533500000 GHz

Settings

Ref Lvl Offset 9.60 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

10.000000 MHz
Auto

5 Marker Table v

Mode Trace Scale X Y
N 1 24614750GHz 5179 dBm
N 1 24835000GHz  -43.51dBm
N 1 25000000GHz  -43.96 dBm
N 1 2.484 6375 GHz  -39.79 dBm

Function Function Width Function Value

Signal Track
(Soan Zoom)

TR

(¥
L

Test Mode

Test Channel

Verdict

11G SISO

LCH

PASS

Page 62 of 184

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.




REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

#Atten: 40 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RM
Avg|Hold: 100100
Trig: Free Run

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)
PPPPPEP

Mkr4 2.373 550 0 GHz
-40.80 dBm

Ref Lvl Offset 9.56 dB
Ref Level 30.00 dBm

DATE: Aug. 5, 2018

Frequency v

Center Frequency
2.400000000 GHz

Settings

Span
100.000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
|| 2.350000000 GHz

#Video BW 300 kHz

5 Marker Table v

Mode Trace Scale X Y
N 1 24179750GHz  -4.280 dBm
N 1 24000000GHz  -37.98 dBm
N 1 2.3900000GHz  -44.05 dBm
N 1 2.373550 0 GHz  -40.80 dBm

Function Function Width Function Value

Jun 11,2018
8:03:44 PM

(¥

9cW?

Y

Stop Freq
2.450000000 GHz

10.000000 MHz

Auto

Signal Track
(Soan Zoom)

Test Mode Test Channel

Verdict

11G SISO HCH

PASS
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

KEYSIGHT Input RF Input Z: 50 0 #Atten: 40 dB PNO: Fast #Avg Type: Power (RMS 234
Coupling: DC Corrections: Off  Preamp: Off Gate: Off Avg|Hold: 100100 M

Align: Auto/No RF  Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track Off Pppppep

Span

Ref Lvl Offset 9.60 dB Mkré 2.490 937 5 GHz|| 400,000000 Mz
Ref Lavel 30.00 dBm -39.84 dBm Swept Span
Zero Span

Full Span
Start Freq
i 2.433500000 GHz

Stop Freq
2.533500000 GHz

#Video BW 300 kHz

5 Marker Table v 10.000000 MHz

Auto
Mode Trace Scale X Y Function Function Width Function Value
N 1 f 24594875GHz  -3.769 dBm
N 1 f 24835000GHz  -42.94 dBm
N 1 f 25000000GHz  -42.49 dBm
N 1 i 24909375 GHz  -39.84 dBm

Jun 11,2018 Nl =
a9l ? 80743 PM e E*E Signal Track

(Span Zoom)

Test Mode Test Channel Verdict

11N20MIMO LCH PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

#Atten: 40 dB
Preamp: Off

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)

Ref Lvl Offset 9
Ref Level 30.00

DATE: Aug. 5, 2018

s

Frequency v

o

Center Fre Y
2.400000000 GHz
Span

100.000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
2.350000000 GHz

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power(RMS 234
Avg|Hold: 100/100 M
Trig: Free Run

PPPPPP

Mkr4 2.386 937 5 GHz
-40.93 dBm

.56 dB
dBm

Stop Freq
2.450000000 GHz

#Video BW 300 kHz

5 Marker Table v

X
24091125 GHz
2.400 000 0 GHz
2.390 000 0 GHz
2.386 937 5 GHz

Y
-3.779 dBm
-37.84 dBm
-44.13 dBm
-40.93 dBm

Mode Trace Scale
N 1 f

N 1 f
N 1 f
N 1 i

Jun 11,2018
8:09:57 PM

9cW?

10.000000 MHz

Auto

Function Function Width Function Value

ol Signal Track

(Span Zoom)

Y

Test Mode

Test Channel Verdict

11N20MIMO

HCH PASS
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Frequency v

#Atten: 40 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RM
Avg|Hold: 100100
Trig: Free Run

KEYSIGHT Input RF InputZ 500
Coupling: DC Corrections: Off

Align: Auto/No RF  Freq Ref: Int (S)

Center Frequency

2.483500000 GHz
PPPPPP

S
MKr4 2.486 375 0 GHzJ{ 100 0a0000 e
38.24 A g e
Zero Span

Full Span
Start Freq
i 2.433500000 GHz

Stop Freq
2.533500000 GHz

Settings

Ref Lvl Offset 9.60 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

10.000000 MHz
Auto

5 Marker Table v

Mode Trace Scale X Y
N 1 24591250GHz  -3.826 dBm
N 1 24835000GHz  -42.76 dBm
N 1 25000000GHz  -43.65 dBm
N 1 2.486 375 0GHz  -38.24 dBm

Function Function Width Function Value

Signal Track
(Soan Zoom)

L] e

(¥
L

Test Mode

Test Channel

Verdict

11N40MIMO

LCH

PASS
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

KEYSIGHT Input RF Input Z: 50 0 #Atten: 40 dB PNO: Fast #Avg Type: Power (RMS 234
Coupling: DC Corrections: Off  Preamp: Off Gate: Off Avg|Hold: 100100 M

Align: Auto/No RF  Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track Off Pppppep

Span

Ref Lvl Offset 9.60 dB Mkré4 2.388 462 5 GHz|| 400,000000 Mz
Ref Lavel 30.00 dBm -39.61 dBm Swept Span
Zero Span

Full Span
Start Freq
-1} 2.350000000 GHz

Stop Freq
2.450000000 GHz

#Video BW 300 kHz

5 Marker Table v 10.000000 MHz

Auto
Mode Trace Scale X Y Function Function Width Function Value
N 1 f 24310250GHz  -6.641dBm
N 1 f 24000000GHz  -38.79 dBm
N 1 f 2.3900000GHz  -42.69 dBm
N 1 i 23884625 GHz  -39.61 dBm

Jun 11,2018 Nl =
a9l ? 81628 P e E*E Signal Track

(Span Zoom)

Test Mode Test Channel Verdict

11N40MIMO HCH PASS
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

Frequency v

KEYSIGHT Input RF Input Z: 50 O #Atten: 40 dB PNO: Fast #Avg Type: Power (RMS|1 |7 - 4
Coupling: DC Corrections. Off ~ Preamp: Off Gate: Off Avg|Hold: 100/100 Center Frequency Settings
Align: Auto/No RF  Freq Ref: Int (S) IF Gain: Low Trig: Free Run 2.483500000 GHz
Sig Track Off Pppppep
Span
Ref Lvl Offset 9.60 dB Mkr4 2.492 037 5 GHz 100.000000 MHz
Ref Level 30.00 dBm -40.82 dBm|§Ss 5ent span

Zero Span

Full Span
Start Freq
11 2.433500000 GHz

Stop Freq
2.533500000 GHz

#Video BW 300 kHz

5 Marker Table v 10.000000 MHz

Auto
Mode Trace Scale X Y Function Function Width Function Value
N 1 24560500GHz  -6.743dBm
N 1 24835000GHz  -42.51dBm
N 1 25000000GHz  -43.00 dBm
N 1 2.492 0375 GHz  -40.82 dBm

Jun 11, 2018 :
q P . ? 8:20:26 PM Signal Track

(Span Zoom)
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

Part Il :Conducted Spurious Emissions
Test Result Table

Test Mode Test Antenna Channel Pref(dBm) Puw(dBm) Verdict
LCH 5.405 <Limit PASS
Antenna 1 MCH 5.176 <Limit PASS
11B SISO HCH 4.631 <Lfmft PASS
LCH 4,770 <Limit PASS
Antenna 2 MCH 5.302 <Limit PASS
HCH 5.091 <Limit PASS
LCH -3.746 <Limit PASS
Antenna 1 MCH -3.854 <Limit PASS
HCH -4.412 <Limit PASS

11G SISO —
LCH -4.236 <Limit PASS
Antenna 2 MCH -3.690 <Limit PASS
HCH -4.025 <Limit PASS
LCH -3.633 <Limit PASS
Antenna 1 MCH -3.520 <Limit PASS
HCH -4.201 <Limit PASS
11IN20MIMO LCH -3.903 <Limit PASS
Antenna 2 MCH -3.368 <Limit PASS
HCH -3.750 <Limit PASS
LCH -6.344 <Limit PASS
Antenna 1 MCH -6.532 <Limit PASS
HCH -7.175 <Limit PASS

11N40MIMO —
LCH -6.650 <Limit PASS
Antenna 2 MCH -6.412 <Limit PASS
HCH -6.717 <Limit PASS
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

Test Plots

Antennal
Test Mode Channel Verdict
11B SISO LCH PASS

Pref test Plot

LCH SPURIOUS EMISSION

Frequency v - -

Input Z 50 0 #Atlen: 40 dB PNO: Fast #Avg Type Power{RMSE; 4 Center F
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 100/100 M oIl L) Settings
F FreqRef Int (S) IF Gain® Low Trig: Free Run 2.412000000 GHz
Sig Track Off PPPPRPP
) = Span
Ref Lvl Offset 9.56 dB Mkr1 2.411 485 GHz 40.0000000 MHz
Ref Level 30.00 dBm .4 Swept Span
Zero Span

'y
A I
F_,;Ja’l-"‘"" \]“4 Y "\‘L‘L‘;’q

|

£ 1
Pl o

Center 2.41200 GHz #Video BW 300 kHz Span 40.00 MHz
#Res BW 100 kHz Sweep 4.27 ms (8001 pts)

| Jun 11,2018
=. q F . ? ?u:go:napm
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E
Puw test Plot

LCH SPURIOUS EMISSION_30MHz~10GHz

Frequency v - -

Input Z: 50 O #Atien: 20 dB PNO: Fast #Avg Type: Power (RMS| 1 7 el e
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 4/100 M equency Settings
F FreqRef Int (S) IF Gain® Low Trig: Free Run 5.015000000 GHz

Sig Track: Off
Span

Mk 4 894
Ref Lvl Offset 9.56 dB Mkr2 4.824 1 GHz} 9 s7000000 GHz
Ref Level 19.56 dBm -51. Swept Span
Zero Span

Full Span
Start Freq
30.000000
— Stop Freq
10.000000000 GHz

| AUTOTUNE

CF Step
997.000000 MHz

Auto

Start 30 MHz #Video BW 300 kHz
#Res BW 100 kHz

Frequency v - -

InputZ: 50 O #htten: 20 dB PNO: Fast #Avg Type: Power (RMS(1 7 - 4
Corections: OF  Preamp: Off Gate: Off AAvg[Hold: 21100 % Center Frequency
F  FreqRef Int (S) IF Gain: Low Trig: Free Run 18.000000000 GHz
Sig Track: OFf PPPPPP
5 . Span
Ref Lyl Offset .56 dB Mkr1 23.910 3 GHz | 16 ooo0000 6z
Ref Level 19.56 dBm -0, Swept Span

Zero Span

Full Span
Start Freq
10.000000000 GHz

: Stop Freq
26.000000000 GHz

| AUTOTUNE

CF Step
1.600000000 GHz

Start 10.000 GHz ™ #ideo BW 300 kHz Stop 26.000 GHz
#Res BW 100 kHz Sweep 1.53 5 (30000 pts)!
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

Test Mode Channel Verdict

11B SISO MCH PASS

Pref test Plot

MCH SPURIOUS EMISSION

Frequency v - -

Input Z 50 0 #Atlen: 40 dB PNO: Fast #Avg Type: Power (RMS| 1 7 Center Fi
Corections: OF  Preamp: OF  Gate: Of AgHo: 100100 mier Frequency.  gE=i
F FreqRef Int (S) IF Gain® Low Trig: Free Run 2.437000000 GHz
Sig Track: Off
5 12 Span
Ref Lvl Offset 9.60 dB Mkr1 2.436 485 GHz|} 40 000000 iz
Ref Level 30.00 dBm Swept Span
Zero Span

Full Span

1 Start Freq
2.417000000 GHz

Stop Freq
1| 2.457000000 GHz

| AUTOTUNE

s

Center 2.43700 GHz #Video BW 300 kHz
#Res BW 100 kHz

9 Jun 11,201
e  T:32065PM |
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E
Puw test Plot

DATE: Aug. 5, 2018

MCH SPURIOUS EMISSION_30MHz~10GHz

Input Z 50 0
Corections: Off

F Freg Ref: Int (S)

Start 30 MHz
#Res BW 100 kHz

#Atten: 20 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 9.60 dB
Ref Level 19.60 dBm

#Video BW 300 kHz

Frequency v - -

#Avg Type: Power (RMS| 1 7
AAvg|Hold: 41100
Trig: Free Run

Center Frequency
5.015000000 GHz

Setings

Span
Mkr2 4.873 9 GHz|| 9 g7000000 GHz
-51.34 Swept Span
Zero Span

Full Span
Start Freq
30.000000
- Stop Freq
10.000000000 GHz

| AUTOTUNE

CF Step
997.000000 MHz

Auto

Stop 10.000 GHz
Sweep 954 ms (30000 pts)

Input Z: 50 Q
Coirections: Off
lo RF Freq Ref: Int (S)

Scale/Div 10 dB

Start 10.000 GHz
#Res BW 100 kHz

f) Jun 11,2018
7.32:24 P

#htten: 20 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low
Sig Track: Off

Ref Lvi Offset 9.60 dB
Ref Level 19.60 dBm

™ #Video BW 300 kHz

Frequency v - -

#Avg Type: Power (RMSE; 1
Avg|Hold: 21100
Trig: Free Run

Center Frequency
M 18000000000 GHz
PPPPPP

= Span

Mkr1 25.357 8 GHz 160000000 GHz

-54.21 dBm

Seftings

Swept Span
Zero Span

Full Span

Start Freq
10.000000000 GHz

Stop Freq
26.000000000 GHz

| AUTOTUNE

> o |Signal Track
¥ % |(span Zoom)
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E

Test Mode Channel Verdict

11B SISO HCH PASS

Pref test Plot

HCH SPURIOUS EMISSION

Frequency v - -

Input Z 50 0 #Atlen: 40 dB PNO: Fast #Avg Type: Power (RMS| 1 7 Center Fi
Corections: OF  Preamp: OF  Gate: Of AgHo: 100100 mier Frequency.  gEan
F FreqRef Int (S) IF Gain® Low Trig: Free Run 2.462000000 GHz
Sig Track: Off
P Span
Ref Lvl Offset 9.60 dB Mkr1 2.461 485 GHz{ 490000000 Mz
Ref Level 30.00 dBm 4.63 dBm||S oent span
Zero Span

Full Span
Start Freq
2.442000000 GHz

Stop Freq
.|} 2.482000000 GHz

| AUTOTUNE

Center 2.46200 GHz #Video BW 300 kHz
#Res BW 100 kHz
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E
Puw test Plot

HCH SPURIOUS EMISSION_30MHz~10GHz

Frequency v - -

Input Z: 50 O #Atien: 20 dB PNO: Fast #Avg Type: Power (RMS| 1 7 el e
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 4/100 M equency Settings
F FreqRef Int (S) IF Gain® Low Trig: Free Run 5.015000000 GHz

Sig Track: Off
Span

Ak 4 4
Ref Lvl Offset 9.60 dB Mkr2 4.9241 GHz 9.97000000 GHz
Ref Level 19.60 dBm -oU.44 Swept Span
Zero Span

Full Span
Start Freq
30.000000
|| stop Freq
10.000000000 GHz

| AUTOTUNE

CF Step
997.000000 MHz

Auto

Start 30 MHz #Video BW 300 kHz
#Res BW 100 kHz

Frequency v - -

InputZ: 50 O #htten: 20 dB PNO: Fast #Avg Type: Power (RMS(1 7 - 4
Corections: OF  Preamp: Off Gate: Off AAvg[Hold: 21100 % Center Frequency
F  FreqRef Int (S) IF Gain: Low Trig: Free Run 18.000000000 GHz
Sig Track: OFf PPPPPP
e —— Span
Ref Lyl Offset 960 dB Mkr1 25.676 3 GHz || 16 ooo0000 Gz
Ref Level 19.60 dBm -04. Swept Span

Zero Span

Full Span
Start Freq
10.000000000 GHz

= Istop Freq
26.000000000 GHz

| AUTOTUNE

CF Step
1.600000000 GHz

Start 10.000 GHz . #Video BW 300 kHz Stop 26.000 GHz
#Res BW 100 kHz Sweep 1.53 5 (30000 pts)!
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Test Mode Channel

Verdict

11G SISO LCH

PASS

Pref test Plot

LCH SPURIOUS EMISSION

Frequency v - -

Input Z 50 0 #Atten: 40 dB PNO: Fast #Avg Type: Power (RMS| 1 7
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 100100
F Freg Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

Center Frequency Setings
2.412000000 GHz

Span
Mkr1 2.409 490 GHz|| 49,0000000 Mz

Swept Span
Zero Span

Full Span
Start Freq
' 1 2.332000000 GHz

Ref Lvl Offset 9.56 dB
Ref Level 30.00 dBm

_fw.'.‘wm-w,w,w,p.n},y;.\w.sq [,»..nw.»'.r:a.v«»'«-\w.w-w Stop Freq
H H + 2.432000000 GHz
I

gl Auomuee

Center 2.41200 GHz #Video BW 300 kHz

#Res BW 100 kHz
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FCC ID: SVNDH-IPC-CX6E
Puw test Plot

LCH SPURIOUS EMISSION_30MHz~10GHz

Frequency v - -

Input Z: 50 O #Atien: 20 dB PNO: Fast #Avg Type: Power (RMS| 1 7 el e
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 31100 ! equency Settings
F FreqRef Int (S) IF Gain® Low Trig: Free Run 5.015000000 GHz

Sig Track: Off
Span

Mkr? 2 768

Ref Lvl Offset 9.56 dB Mkr2 3.768 5 GHz 9.97000000 GHz

Ref Level 19.56 dBm -00. Swept Span
Zero Span

Full Span
Start Freq
30.000000
Stop Freq
711 10.000000000 GHz

| AUTOTUNE

CF Step
997.000000 MHz

Auto

Start 30 MHz #Video BW 300 kHz
#Res BW 100 kHz

Frequency v - -

InputZ: 50 O #htten: 20 dB PNO: Fast #Avg Type: Power (RMS(1 7 - 4
Corections: OF  Preamp: Off Gate: Off AAvg[Hold: 21100 % Center Frequency
F  FreqRef Int (S) IF Gain: Low Trig: Free Run 18.000000000 GHz
Sig Track: OFf PPPPPP
R Span
Ref Lyl Offset .56 dB Mkr1 25.665 6 GHz || 16 ooo0000 Gz
Ref Level 19.56 dBm -53.40 dBm|fes 5ot span

Zero Span

Full Span
Start Freq
10.000000000 GHz

Stop Freq
1| 26.000000000 GHz

| AUTOTUNE

CF Step
1.600000000 GHz

Start 10.000 GHz ™ #ideo BW 300 kHz Stop 26.000 GHz
#Res BW 100 kHz Sweep 1.53 5 (30000 pts)!
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Test Mode

Channel

Verdict

11G SISO

MCH

PASS

Pref test Plot

MCH SPURIOUS EMISSION

F

Input Z 50 0 #Atten: 40 dB PNO: Fast
Corections: OF  Preamp: Off Gate: Off

Sig Track: Off

Ref Lvl Offset 9.60 dB
Ref Level 30.00 dBm

’1

m‘,-).wh'ww,w.nm-‘-.ww] [,.vamuw.'-\'.ww.w
] \

I

#Video BW 300 kHz

Jun 11, 201
T:3827PM |
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#Avg Type: Power (RMS| 1 7
Avg|Hold: 100100
Freq Ref: Int (S} IF Gain: Low Trig: Free Run

Frequency v - -

Center Frequency Setings

2.437000000 GHz

Span
Mkr1 2.434 490 GHz)| 490000000 Mz

Swept Span
Zero Span

Full Span

Start Freq

2.417000000 GHz

Stop Freq

2.457000000 GHz
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E
Puw test Plot

MCH SPURIOUS EMISSION_30MHz~10GHz

Frequency v - -

Input Z: 50 O #Atien: 20 dB PNO: Fast #Avg Type: Power (RMS| 1 7 el e
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 4/100 M equency Settings
F FreqRef Int (S) IF Gain® Low Trig: Free Run 5.015000000 GHz

Sig Track: Off
Span

Ref Lvl Offset 9.60 dB g 9 GHz 9.97000000 GHz
Ref Level 19.60 dBm -0 Swept Span
Zero Span

Full Span
Start Freq
30.000000
Stop Freq
-1/ 10.000000000 GHz

| AUTOTUNE

CF Step
997.000000 MHz

Auto

Start 30 MHz #Video BW 300 kHz
#Res BW 100 kHz

Frequency v - -

InputZ: 50 O #htten: 20 dB PNO: Fast #Avg Type: Power (RMS(1 7 - 4
Corections: OF  Preamp: Off Gate: Off AAvg[Hold: 21100 % Center Frequency
F  FreqRef Int (S) IF Gain: Low Trig: Free Run 18.000000000 GHz
Sig Track: OFf PPPPPP
4 oz . Span
Ref Lyl Offset 960 dB Mkr1 25.909 3 GHz | 16 ooo0o00 6z
Ref Level 19.60 dBm -52. Swept Span

Zero Span

Full Span
Start Freq
10.000000000 GHz

Stop Freq
26.000000000 GHz

| AUTOTUNE

CF Step
1.600000000 GHz

Start 10.000 GHz ™ #ideo BW 300 kHz Stop 26.000 GHz
#Res BW 100 kHz Sweep 1.53 5 (30000 pts)!
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Test Mode Channel

Verdict

11G SISO HCH

PASS

Pref test Plot

HCH SPURIOUS EMISSION

Input Z 50 0 #Atten: 40 dB PNO: Fast #Avg Type: Power (RMS| 1 7
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 100100
F Freg Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off

Span
Mkr1 2.459 490 GHz|| 49,0000000 Mz

Ref Lvl Offset 9.60 dB
Ref Level 30.00 dBm

Center Frequency
2462000000 GHz

Frequency v - -

Setings

Full Span
Start Freq
1 2.442000000 GHz

r‘m'..wh'm.\h,p,n}Mr-le l,,w."w\\v,ﬂ,\ll‘w.'q',‘ﬁ",r.*‘w
{ 1

@ ot

¥
A

vl‘(‘“
i

il

Center 2.46200 GHz
#Res BW 100 kHz

#Video BW 300 kHz

9 Jun 11, 201
o | TA4041PM |
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REPORT NO: 4788506997-1 DATE: Aug. 5, 2018
FCC ID: SVNDH-IPC-CX6E
Puw test Plot

HCH SPURIOUS EMISSION_30MHz~10GHz

Frequency v |- -

Input Z- 50 #Atten” 20 dB PNO: Fast #Avg Type: Power (RMSE 234 Center Freguenc
Corections: OF  Preamp: OF  Gate: OF AvglHold: 41100 y Squency” RTINS
[ FreqRef Int(S) IF Gain' Low Trig: Free Run d 5.015000000 GHz
Sig Track: Off g g

RefLvl Offset 9.60 dB °
Ref Level 19.60 dBm -99. Swept Span
Zero Span

Full Span
‘Start Freq
30.000000 MHz

Stop Freq
10.000000000 GHz

| AUTOTUNE

Start 30 MHz #Video BW 300 kHz Stop 10.000 GHz
#Res BW 100 kHz Sweep 954 ms (30000 pts);

ull Jun 11,2018 Y -
L | q P - ? 7:40:52 I Signal Track

K3 (Span Zoom}

HCH SPURIOUS EMISSION_10GHz~26GHz

Frequency v - -

InputZ: 50 O #htten: 20 dB PNO: Fast #Avg Type: Power (RMS(1 7 - 4
Corections: OF  Preamp: Off Gate: Off AAvg[Hold: 21100 % Center Frequency
F  FreqRef Int (S) IF Gain: Low Trig: Free Run 18.000000000 GHz
Sig Track: OFf PPPPPP
4 oz . Span
Ref Lyl Offset 960 dB Mkr1 25.844 3 GHz | 16 ooo0000 Gz
Ref Level 19.60 dBm -53.00 dBm|fs g et span

Zero Span

Full Span
Start Freq
10.000000000 GHz

Stop Freq
-1] 26.000000000 GHz

| AUTOTUNE

CF Step
1.600000000 GHz

Start 10.000 GHz i #Video BW 300 kHz Stop 26.000 GHz
#Res BW 100 kHz Sweep 1.53 5 (30000 pts)!
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REPORT NO: 4788506997-1
FCC ID: SVNDH-IPC-CX6E

DATE: Aug. 5, 2018

Test Mode

Channel Verdict

11N20MIMO

LCH PASS

Pref test Plot

LCH SPURIOUS EMISSION

Input Z 50 0 #Atten: 40 dB
Corections: OF  Preamp: Off
IF Freg Ref: Int (S)

Ref Lvl Offset 9.56 dB
Ref Level 30.00 dBm

01

Frequency v - -

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS| 1 7
Avg|Hold: 100100
Trig: Free Run

Center Frequency

Settings
2412000000 GHz

Span
Mkr1 2.409 105 GHz|| 49,0000000 Mz

Swept Span
Zero Span

Full Span
Start Freq
2.332000000 GHz

Iv»\-‘ulfvrlm,ﬂl.m-'\_ﬂ«hw-‘«.wf‘ | l,-.‘mwf.-\.v.ﬁ\,lyr-\\‘w.w'ﬂm'.ﬂ Stop Freq
T ] 1 2.432000000 GHz

| I

Center 2.41200 GHz
#Res BW 100 kHz

gl Auomuee

#Video BW 300 kHz
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FCC ID: SVNDH-IPC-CX6E
Puw test Plot

LCH SPURIOUS EMISSION_30MHz~10GHz

Frequency v - -

Input Z: 50 O #Atien: 20 dB PNO: Fast #Avg Type: Power (RMS| 1 7 el e
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 4/100 M equency Settings
F FreqRef Int (S) IF Gain® Low Trig: Free Run 5.015000000 GHz

Sig Track: Off
Span

Ref Lvl Offset 9.56 dB Mkr2 “-7_59 9 GHz|| 9 37000000 GHz
Ref Level 19.56 dBm -55.14 dBm|{&s 5ot span
Zero Span

Full Span
Start Freq
30.000000
Stop Freq
711 10.000000000 GHz

| AUTOTUNE

CF Step
997.000000 MHz

Auto

Start 30 MHz #Video BW 300 kHz
#Res BW 100 kHz

Frequency v - -

InputZ: 50 O #htten: 20 dB PNO: Fast #Avg Type: Power (RMS(1 7 - 4
Corections: OF  Preamp: Off Gate: Off AAvg[Hold: 21100 % Center Frequency
F  FreqRef Int (S) IF Gain: Low Trig: Free Run 18.000000000 GHz
Sig Track: OFf PPPPPP
4 oz Span
Ref Lyl Offset .56 dB Mkr1 25.591 5 GHz} 45 oooo000 Gtz
Ref Level 19.56 dBm -53.71 dBm|fes gt span

Zero Span

Full Span
Start Freq
10.000000000 GHz

Stop Freq
1| 26.000000000 GHz

| AUTOTUNE

CF Step
1.600000000 GHz

Start 10.000 GHz ™ #ideo BW 300 kHz Stop 26.000 GHz
#Res BW 100 kHz Sweep 1.53 5 (30000 pts)!

9 Jun 11, 2018| 2
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DATE: Aug. 5, 2018

Test Mode

Channel

Verdict

11N20MIMO

MCH

PASS

Pref test Plot

MCH SPURIOUS EMISSION

Input Z 50 0 #Atten: 40 dB PNO: Fast
Corections: OF  Preamp: Off Gate: Off
F Freg Ref: Int (S) IF Gain: Low
Sig Track: Off

Ref Lvl Offset 9.60 dB
Ref Level 30.00 dBm

'} 1
by lysw.w;,rw\,puﬁw.-m-w,\p‘.'.,[ Stop Freg
] i ;

| ]

u

i
“MnMNMWM“""

Center 2.43700 GHz
#Res BW 100 kHz

#Video BW 300 kHz

Jun 11, 201
T:45:16 PM |

Frequency v - -

#Avg Type: Power (RMS| 1 7
Avg|Hold: 100100
Trig: Free Run

Center Frequency Setings
2.437000000 GHz

Span
Mkr1 2.434 115 GHz 40.0000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
2.417000000 GHz

2.457000000 GHz

| AUTOTUNE
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Puw test Plot

MCH SPURIOUS EMISSION_30MHz~10GHz

Frequency v - -

Input Z: 50 O #Atien: 20 dB PNO: Fast #Avg Type: Power (RMS| 1 7 el e
Corections: OF  Preamp: Off Gate: Off Avg|Hold: 4/100 M equency Settings
F FreqRef Int (S) IF Gain® Low Trig: Free Run 5.015000000 GHz

Sig Track: Off
Span

Mk 1297
Ref Lvl Offset 9.60 dB Mkr2 3.834 7 GHz} 9 7000000 GHz
Ref Level 19.60 dBm -56.18 dBm|ss 5ot span
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